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Product Information

1. Model name: INR21700-30T

2. Product classification: Li-ion cylindrical cell

3. Nominal voltage: 3.60V

4. Rated capacity: 3,000mAh

5. Wh Capacity: 10.8Wh

6. Weight of product: Max 70g

/. Test Date: 2016.02.24 ~ 2016.04.20

8. Test Location: SAMSUNG SDI Safety Center, 467, Beonyeong-ro, Seobuk-gu,
Cheonan-si, Chungcheongnam-do, Korea
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Test summary

Test item

Relating 5td.

Test begins on

(YYYY/MM/DD)

Test Completed on
(YYYY/MM/DD)

Judgment
(Pass/Fail)

T1 Altitude simulation u";:ft"l'f'szf; iﬁs: ;":BF?:.T; ia, 2016102724 2016/02/25 Pass
T2 Thermal test u";:i":f'g; iﬁ;’: o?.":;::.ir;a, 2016/02/26 2016/03/03 Pass
K Vibration u";:i":f'g; iﬁ;’: D‘:I":B‘?;;‘_*:“’ 2016/03/16 2016/03/16 Pass
T4 Shock u";:i":::';; ?;’: D":I":B‘?;:T“’ 2016/03117 2016/03/17 Pass
T5 External short circuit u";:ft"l'f'sf; iﬁ;":ﬁc;ﬂ'“ 2016/03/18 2016/03/18 Pass
T6 Impact/ Crush u";:ft"l'f'sf; :: D‘:I":B"_:;_iﬂi“’ 2016/03/14 2016/03/14 Pass
2 -
T8 Forced discharge uHPI:?:":;?Isszzis.:;o?.":siiﬂia’ 2016/04/13 2016/04/20 Pass

Total Judgment|{Pass/Fail) Pass

B Tests T-1 through T-5 shall be conducted in sequence with the same cell/packisingle cell battery.

M For test 6, test should be conducted for Li-ion cells or component cell contained in a battery.

M T7 shall be performed only for Li-ion rechargeable battery or rechargeable single cell battery not cell.
M T8 should be conducted for Li-ion cells or component cell contained in a battery.
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T-1~T-5) Transportation Test (Test Result: Pass)

T1~T5
Fresh cell 100% S0OC
Initial Lk}

No. | Weight(g) | OCV(V) Weight(g) | OCV(V) | Mass Loss(%) | Residual OCV(%) | Appearance | Result
1 67.645 415 67 641 415 0.0 100.00 O Pass
2 67.591 415 67.589 415 0.00 100.00 o Pass
3 67.589 4,15 67.586 415 0.00 10:0.00 O Pass
4 67.724 415 67.721 415 0.00 100.00 O Pass
5 67.663 415 67 666 4.15 0.00 100,00 o Pass
6 &67.707 4.15 67.705 415 0.00 100.00 O Pass
T 67.604 415 67.509 415 0.Mm 100.00 0O Pass
8 67.569 415 67 559 415 om 100.00 O Pass
9 67.702 4.15 67.707 415 0.00 100.00 O Pass
10 67.619 415 67618 415 0.00 100.00 O Pass

T2 3

No. | Weight(g) | OCV(V) | Mass Loss(%) | Residual OCV([%) | Appearance | Result | Weight(g) | OCV(V) | Mass Loss(%) | Residual OCV(%) | Appearance | Result
1 67.638 4.08 0.00 8.1 O Pass 67.638 408 0.00 10:.00 0 Pass
2 67.592 4.08 0.00 8831 (o] Pass 67.592 408 0.00 10000 O Pass
3 67.586 4.08 0.00 g2 O Pass 67.586 4.08 0.00 100.00 O Pass
4 67.7T21 4,08 0.00 98.1 0 Pass BT.7T21 4.08 0.00 100.00 O Pass
5 67.665 4.08 0.00 9831 O Pass 67 665 4.08 0.00 100.00 O Pass
6 &67.709 4.08 0.00 9831 O Pass 67.709 4.08 0.00 100,00 O Pass
T 67.606 4.08 0.00 3.1 O Pass 67.606 4.08 0.00 100.00 O Pass
8 67.562 408 0.00 a8 31 O Pass 67.562 408 0.00 104.00 O Pass
9 67.706 4.08 0.00 9831 O Pass 67706 4.08 0.00 100.00 O Pass
10 &7.631 4.08 0.00 98.31 O Pass 67.631 4.08 0.00 100.00 o Pass

T4 5

No. W‘eiﬂ{g} OCV(V) | Mass Loss(%) | Residual OCV(%) | Appearance | Result | Max T('C) Appearance Result
1 67.635 4.08 0.00 100.00 O Pass 72 O Pass
2 67.592 4.08 0.00 100.00 O Pass 89 O Pass
3 67.585 4.08 0.00 100.00 0 Pass ] o Pass
4 67.721 4.08 0.00 100.00 0 Pass 84 o Pass
5 67.666 4.08 0.00 100.00 O Pass 102 o Pass
] &67.709 408 0.00 100.00 L) Pass 93 O Pass
7 67.606 4.08 0.00 100.00 O Pass B2 O Pass
8 &7.562 4.08 0.00 100.00 O Pass 87 o Pass
9 67.706 4.08 0.00 100.00 O Pass ]l o Pass
10 67.632 4.08 0.00 100.00 O Pass BB O Pass

[Appearance] O-Mo Leakage, No Venting, No Disassembly, No Rupture, No Fire / L-Leakage / V-Venting / D-Disassembly /| R-Rupture / F-Fire

[Criteria] T1-T4: No Leakage / No Venting / No Disassembly / No Rupture / No Fire / Residual OCV not less than 90%
T5: External temperature does not exceed 170°C, no disassembly, no rupture, and no fire within 6 hours of this test
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T-6) Impact/Crush Test (Test Result: Pass)
M Cell type

[X] Cylindrical cells not less than 18.0 mm in diameter
[ ] Prismatic, Pouch, Cylindrical cells less than 18.0 mm in diameter

M Test procedure

[ ] Impact
[X] Crush
16
Fresh Cell 50% SOC
Initial T6
No. | OCW(V) Max Temp('C) Appearance Result
1 373 27 0 Pass
2 3.73 26 0 Pass
3 3.73 26 0 Pass
4 3.73 27 0 Pass
5 3.73 25 0 Pass
[Appearance] O-Mo Disassembly, No Fire / D-Disassembly / F-Fire
[Criteria] External temperature does not exceed 170°C, no disassembly,
and no fire within 6 hours of this test.
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T-7) Over charge Test (Test Result: N/A)
M Testcondition: N/A

T-8) Forced discharge Test (Test Result: Pass)
H Test condition:
- Initial testcurrent: 35A

- Time interval: 6min

T8
Fresh cell 0% S0C 50 cycled cell 0% SOC
No. | Max. tempe{*C) |Appearance Result Max. temp('C) Appearance Result

1 g2 0 Pass a2 0] Pass
2 88 0 Pass 84 0 Pass
3 74 0 Pass 84 0 Pass
4 24 0 Pass 80 0] Pass
5 T 0 Pass i 0 Pass
6 5 0 Pass a3 0 Pass
7 g2 0 Pass 91 0 Pass
a8 80 0 Pass [ 0] Pass
| a5 0 Pass T8 0 Pass
10 T 0 Pass 81 0] Pass

[Appearance] O-No Disassembly, No Fire / D-Disassembly / F-Fire

[Criteria] No disassembly and no fire within 7 days of the test
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Annex 1 -1.2m Packaging Drop Test

M Test Summary
. ) Test begins on Test Completed on Judgment
Tcst e BiCkalamy 1. (YYYY/MM/DD) (YYYY/MM/DD) (Pass/Fail)
P1 Packaging Drop IATA Dangerous Goods Requlations 2017.03.20 2017.03.20 Pass
Total Judgment|{Pass/Fail) Pass
M Test Method

®

|

@
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P-1 1.2m Packaging Drop Test (Test Result:

W Sample Information

Pass)

Front

Picture

Cell Qty perbox

Cellweight (kg)

Netweight per box (kg)

130

0.068

8.84
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P-1 1.2m Packaging Drop Test (Test Result: Pass)

M Testresult
Before Test After Test
Weight (Kg) 9.34 9.34
144444 U@N 056608 ggggggg
TestResult 8888000 44444 0000000
= A
— Outer packaging is damaged but samples inside the package remain intact and no damage, no
shifting, no release of contents for samples inside the package.
- Without damage to cells or batteries contained therein.
Criteria - Without shifting of the contents so as to allow battery to battery(or Cell to cell) contact.
- Without release of contents.
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